
Paper Feed Unit (G512)



 1.PAPER FEED UNIT 1 (G512) .............................................................   2

 2.PAPER FEED UNIT 2 (G512) .............................................................   4

PARTS INDEX ........................................................................................   7

Augst,20’98

PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of parts on this machine.

INDEX to PARTS CATALOG



  1.PAPER FEED UNIT 1 (G512)

2



  1 G512 3112 Coil Spring - Bottom Plate  2

  2 G512 3110 Pad - Bottom Plate  2

  3 G512 3105 Bottom Plate  1

  4 G512 3107 Right Separation Finger  1

  5 G512 3109 Groung Plate - Bottom Plate  1

  6 G512 3101 Tray - Paper Feed Unit  1

  7 G512 3108 Spring Plate - Paper Fence  1

  8 G512 3102 Paper Fence  1

  9 G512 3104 Stop Lever - Bottom Plate  1

 10 G512 3111 Spring - Stop Lever  1

 11 G512 3103 Paper Guide Plate  1

 12 G512 3106 Left Separation Finger  1

Index

 No. 
Part No.

Q’ty Per

Assembly
Description Index

 No. 
Part No.

Q’ty Per

Assembly
Description

  1.PAPER FEED UNIT 1 (G512)

3



  2.PAPER FEED UNIT 2 (G512)

4



  1 G512 6041 PCB - OPDB  1

  2 G512 3019 PCB Bracket  1

  3 G512 3021 Groung Plate - Main Unit  1

  4 AW50 0012 Push Switch  1

  5 G512 3011 Bushing - Paper Feed Roller  2

  6 G512 3030 Paper Feed Roller  1

  7 G512 3034 Torque Limitter  1

  8 G512 3018 Gear 16z  1

  9 G512 2575 Paper Pick-up Roller  2

 10 G512 3023 Bracket - Pick-up Roller  1

 11 G512 3013 Left Bracket - Pick-up Roller  1

 12 G512 3010 Bushing - Paper Pick-up Roller  1

 13 G512 3012 Right Bracker - Pick-up Roller  1

 14 G512 3007 Clutch Hub  1

 15 G512 3008 Sleeve  1

 16 G512 3027 Spring - Clutch Hub  1

 17 G512 3006 Clutch Hub/gear 37z  1

 18 G512 3024 Groung Plate - Roller Shafts  1

 19 G512 3009 Gear Cover  1

 20 G512 3015 Coupled Gear - 20z/70z  1

 21 G512 3016 Coupled Gear - 27z/39z  1

 22 G512 3017 Gear 50z  1

 23 G512 5002 DC Solenoid  1

 24 G512 3057 Ground Plate - Front  1

 25 G512 3022 Motor Bracket  1

 26 G512 5001 Motor - DC24V 0.33A  1

 27 G512 3004 Guide Rail - Right  1

 28 G512 3026 Groung Plate - Stay  1

 29 G512 3003 Guide Rail - Left  1

 30 G512 3020 Front Stay  1

 31 G512 3029 Rubber Foot  4

 32 G512 3002 Actuator  1

 33 AW02 0086 Photointerruptor  1

 34 G512 3025 Plate Spring - Roller  2

 35 G512 3005 Roller  2

 36 G512 3028 Polyester Film  2

 37 G512 3114 Exit Tray - Option  1

 38 G512 5003 Harness - Cassette Sensor  1

 39 G512 5005 Harness - Paper End Sensor  1

101 0451 3006B Tapping Screw - M3x6

102 0452 3008B Tapping Screw - M3x8

103 0453 3006B Tapping Screw - M3x6

Index

 No. 
Part No.

Q’ty Per

Assembly
Description Index

 No. 
Part No.

Q’ty Per

Assembly
Description

  2.PAPER FEED UNIT 2 (G512)

5

Ricoh Technical Services
Item 9
Bizworks MB 24



PARTS INDEX



Part No.Description
Page and
Index NoDescription

Page and
Index No.Part No.

G512 2575 Paper Pick-up Roller   5-  9

G512 3002 Actuator   5- 32

G512 3003 Guide Rail - Left   5- 29

G512 3004 Guide Rail - Right   5- 27

G512 3005 Roller   5- 35

G512 3006 Clutch Hub/gear 37z   5- 17

G512 3007 Clutch Hub   5- 14

G512 3008 Sleeve   5- 15

G512 3009 Gear Cover   5- 19

G512 3010 Bushing - Paper Pick-up Roller   5- 12

G512 3011 Bushing - Paper Feed Roller   5-  5

G512 3012 Right Bracker - Pick-up Roller   5- 13

G512 3013 Left Bracket - Pick-up Roller   5- 11

G512 3015 Coupled Gear - 20z/70z   5- 20

G512 3016 Coupled Gear - 27z/39z   5- 21

G512 3017 Gear 50z   5- 22

G512 3018 Gear 16z   5-  8

G512 3019 PCB Bracket   5-  2

G512 3020 Front Stay   5- 30

G512 3021 Groung Plate - Main Unit   5-  3

G512 3022 Motor Bracket   5- 25

G512 3023 Bracket - Pick-up Roller   5- 10

G512 3024 Groung Plate - Roller Shafts   5- 18

G512 3025 Plate Spring - Roller   5- 34

G512 3026 Groung Plate - Stay   5- 28

G512 3027 Spring - Clutch Hub   5- 16

G512 3028 Polyester Film   5- 36

G512 3029 Rubber Foot   5- 31

G512 3030 Paper Feed Roller   5-  6

G512 3034 Torque Limitter   5-  7

G512 3057 Ground Plate - Front   5- 24

G512 3101 Tray - Paper Feed Unit   3-  6

G512 3102 Paper Fence   3-  8

G512 3103 Paper Guide Plate   3- 11

G512 3104 Stop Lever - Bottom Plate   3-  9

G512 3105 Bottom Plate   3-  3

G512 3106 Left Separation Finger   3- 12

G512 3107 Right Separation Finger   3-  4

G512 3108 Spring Plate - Paper Fence   3-  7

G512 3109 Groung Plate - Bottom Plate   3-  5

G512 3110 Pad - Bottom Plate   3-  2

G512 3111 Spring - Stop Lever   3- 10

G512 3112 Coil Spring - Bottom Plate   3-  1

G512 3114 Exit Tray - Option   5- 37

G512 5001 Motor - DC24V 0.33A   5- 26

G512 5002 DC Solenoid   5- 23

G512 5003 Harness - Cassette Sensor   5- 38

G512 5005 Harness - Paper End Sensor   5- 39

G512 6041 PCB - OPDB   5-  1

8



Part No.Description
Page and
Index NoDescription

Page and
Index No.Part No.

AW02 0086 Photointerruptor   5- 33

AW50 0012 Push Switch   5-  4

0451 3006B Tapping Screw - M3x6   5-101

0452 3008B Tapping Screw - M3x8   5-102

0453 3006B Tapping Screw - M3x6   5-103

9


	 1.PAPER FEED UNIT 1 (G512)  2
	 2.PAPER FEED UNIT 2 (G512)  4
	PARTS INDEX  7

